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TEST REPORT

Applicant . Carrat Sarl

Manufacturer . Dongguan Agilian Technologies Co., Ltd

Product Name . CARRAT Bracelet

Test Model No. . CA

Reference Model No. : CGM, CGL, CGS, CSM, CSL, CSS, CRGM, CRGL, CRGS
Trade Mark . CARRAT

Rating(s) : Input: DC 3V by "CR1216" battery

Test Standard(s) . 47 CFR Part 15.247 2022

The device described above is tested by Shenzhen Anbotek Compliance Laboratory Limited to
determine the maximum emission levels emanating from the device and the severe levels of the
device can endure and its performance criterion. The measurement results are contained in this test
report and Shenzhen Anbotek Compliance Laboratory Limited is assumed full of responsibility for the
accuracy and completeness of these measurements. Also, this report shows that the EUT
(Equipment Under Test) is technically compliant with above listed standard(s) requirements.

This report applies to above tested sample only and shall not be reproduced in part without written
approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Receipt: Jul. 29, 2023

Date of Test: Jul. 29, 2023 to Aug. 10, 2023

Lo Lv\wj

Prepared By:

(Ella Liang)

%{Wm’&( Pm/\

(Edward Pan)

Approved & Authorized Signer:

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. 400-003-0500
Tel:(86)0755-26066440 Fax:(86)0755-26014772 Email:service@anbotek.com www.anbotek.com.cn
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1. General Information

1.1. Client Information

Applicant : | Carrat Sarl
Address : | Rue du prieure 39, Geneva, 1202, Switzerland
Manufacturer : | Dongguan Agilian Technologies Co., Ltd

Room 202, No. 3, Dongyi Street, Xingfa South Road, Wusha community,

et Chang'an Town, Dongguan City, Guangdong Province, China
Factory : | Dongguan Agilian Technologies Co., Ltd
Address Room 202, No. 3, Dongyi Street, Xingfa South Road, Wusha community,

Chang'an Town, Dongguan City, Guangdong Province, China

1.2. Description of Device (EUT)

Product Name : | CARRAT Bracelet

Test Model No. | CA

CGM, CGL, CGS, CSM, CSL, CSS, CRGM, CRGL, CRGS
(Note: All samples are the same except the model number, enamel color

Reference Model

N and chain’s material, so we prepare "CA" for test only.)
Trade Mark : | CARRAT

Test Power Supply | : | DC 3V battery

Test Sample No. : | 1-2-1(Normal Sample), 1-2-2(Engineering Sample)
Adapter ;| N/A

RF Specification

(F)r";zrfgr?gy 2402MHz to 2480MHz

Number of Channel | : | 40 Channels

Modulation Type : | GFSK

Antenna Type : | FPC Antenna

Antenna Gain(Peak) | : | 1.37 dBi (Provided by customer)

Remark: (1) For a more detailed features description, please refer to the manufacturer’s
specifications or the User’s Manual.

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @ Hotline
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1.3. Auxiliary Equipment Used During Test
Title Manufacturer Model No. Serial No.
/ / / /

1.4. Description of Test Modes

Pretest Modes Descriptions

™1 Keep the EUT works in continuously transmitting mode with GFSK
modulation.(BLE 1M)

Keep the EUT works in continuously transmitting mode with GFSK
modulation.(BLE 2M)

T™M2

1.5. Measurement Uncertainty

Parameter Uncertainty

Occupied Bandwidth 925Hz

Conducted Output Power 0.76dB

Conducted Spurious Emission 1.24dB

Radiated spurious emissions (Below 30MHz) 3.53dB

Radiated spurious emissions (30MHz~1GHz) Horizontal: 3.92dB; Vertical: 4.52dB
1G-6GHz: 4.78dB,;

Radiated spurious emissions (above 1GHz) 6G-18GHz: 4.88dB
18G-40GHz: 5.68dB

This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. Z_/ 400-003-0500
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1.6. Test Summary

Test Items Test Modes Status
Antenna requirement / P
Occupied Bandwidth Mode1,2 P
Maximum Conducted Output Power Mode1,2 P
Power Spectral Density Mode1,2 P
Emissions in non-restricted frequency bands Mode1,2 P
Band edge emissions (Radiated) Mode1,2 P
Emissions in restricted frequency bands (below 1GHz) Mode1,2 P
Emissions in restricted frequency bands (above 1GHz) Mode1,2 P
Note:
P: Pass
N: N/A, not applicable

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @ Hotline
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1.7. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 184111

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Registration No. 184111.

ISED-Registration No.: 8058A

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been registered and fully
described in a report filed with the (ISED) Innovation, Science and Economic Development Canada.
The acceptance letter from the ISED is maintained in our files. Registration 8058A.

Test Location

Shenzhen Anbotek Compliance Laboratory Limited.

1/F, Building D, Sogood Science and Technology Park, Sanwei community, Hangcheng Street, Bao'an
District, Shenzhen, Guangdong, China.518128

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. Z_/ 400-003-0500
Tel:(86)0755-26066440 Fax:(86)0755-26014772 Email:service @anbotek.com www.anbotek.com.cn
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1.8. Test Equipment List
Emissions in restricted frequency bands (below 1GHz)
Item Equipment Manufacturer Model No. | Serial No. Last Cal. Cal.Due Date
1 | EMI Test Receiver | Rohde & Schwarz ESR26 101481 2022-10-23 | 2023-10-22
2 Pre-amplifier SONOMA 310N 186860 2022-10-23 | 2023-10-22
3 | BilogBroadband | g aheck | VULBO163 | 345 | 2022-10-23 | 2025-10-22
Antenna
EMI Test Software
4 EZ-EMC SHURPLE N/A N/A / /
Occupied Bandwidth
Maximum Conducted Output Power
Power Spectral Density
Emissions in non-restricted frequency bands
ltem Equipment Manufacturer Model No. | Serial No. Last Cal. Cal.Due Date
1| MXGRF Vector Agilent N5182A | MY481806 | 5455 10-13 | 2023-10-12
Signal Generator 56
2 Power Meter Agilent N1914A MYS&OO” 2022-10-26 2023-10-25
3 | DC Power Supply IVYTECH V3605 180;‘1%360 2022-10-22 | 2023-10-21
4 | MXASpectrum KEYSIGHT N9020A |MYS093181 5003.02.23 | 2024-02-22
Analysis 23
5 Oscilloscope Tektronix MDO3012 | C020298 | 2022-10-19 | 2023-10-18
Band edge emissions (Radiated)
Emissions in restricted frequency bands (above 1GHz)
Item Equipment Manufacturer Model No. | Serial No. Last Cal. Cal.Due Date
1 | EMI Test Receiver | Rohde & Schwarz ESR26 101481 2022-10-23 | 2023-10-22
. : LNPA- SKET-PA-
2 EMI Preamplifier SKET Electronic 0118G-45 002 2022-10-13 | 2023-10-12
Double Ridged BBHA
3 Horn Antenna SCHWARZBECK 9120D 02555 2022-10-16 2025-10-15
EMI Test Software
4 EZ-EMC SHURPLE N/A N/A / /
5 | Hom Antenna A-INFO HB-160400- | J21190062 1 20221023 | 2023-10-22
6 Spectrum Rohde & Schwarz | FSV40-N | 101792 | 2023-05-26 | 2024-05-25
Analyzer
7 Amplifier Talent Microwave | T <A 18590 | 93020802 | 2023-05-25 | 2024-05-24

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community,

Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China.
Tel:(86)0755-26066440 Fax:(86)0755-26014772 Email:service @anbotek.com

@ Hotline
2 400-003-0500

www.anbotek.com.cn
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2. Antenna requirement

Test Requirement:

An intentional radiator shall be designed to ensure that no antenna other
than that furnished by the responsible party shall be used with the device.
The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator shall be considered sufficient to
comply with the provisions of this section.

3. Occupied Bandwidth

Test Requirement:

47 CFR 15.247(a)(2)

Test Limit:

Refer to 47 CFR 15.247(a)(2), Systems using digital modulation techniques
may operate in the 902-928 MHz, and 2400-2483.5 MHz bands. The
minimum 6 dB bandwidth shall be at least 500 kHz.

Test Method:

ANSI C63.10-2020, section 11.8
KDB 558074 D01 15.247 Meas Guidance v05r02

Procedure:

11.8.1 Option 1

The steps for the first option are as follows:

a) Set RBW = shall be in the range of 1% to 5% of the OBW but not less
than 100 kHz.

b) Set the VBW = [3 x RBW].

c) Detector = peak.

d) Trace mode = max-hold.

e) Sweep = No faster than coupled (auto) time.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission by placing two markers, one
at the lowest frequency and the other at the highest frequency of the
envelope of the spectral display, such that each marker is at or slightly below
the “~6 dB down amplitude”. If a marker is below this “—6 dB down
amplitude” value, then it shall be as close as possible to this value.

11.8.2 Option 2

The automatic bandwidth measurement capability of an instrument may be
employed using the X dB bandwidth mode with X set to 6 dB, if the
functionality described in 11.8.1 (i.e., RBW = 100 kHz, VBW = 3 x RBW, and
peak detector with maximum hold) is implemented by the instrumentation
function.

When using this capability, care shall be taken so that the bandwidth
measurement is not influenced by any intermediate power nulls in the
fundamental emission that might be = 6 dB.

3.1. EUT Operation

Operating Environment:

Test mode:

1: TX mode(BLE 1M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 1M)
2: TX mode(BLE 2M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 2M)

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. Z_/ 400-003-0500
Tel:(86)0755-26066440 Fax:(86)0755-26014772 Email:service @anbotek.com www.anbotek.com.cn
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3.2. Test Setup

3.3. Test Data

Please Refer to Appendix for Details.

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @
Hangcheng Street, Bao'an District; Shenzhen, Guangdong, China. Z2_/ 400-003-0500
Tel:(86)0755-26066440 Fax:(86)0755-26014772 Email:service@anbotek.com www.anbotek.com.cn
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4. Maximum Conducted Output Power

Test Requirement:

47 CFR 15.247(b)(3)

Test Limit:

Refer to 47 CFR 15.247(b)(3), For systems using digital modulation in the
902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1 Watt. As an
alternative to a peak power measurement, compliance with the one Watt limit
can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power
delivered to all antennas and antenna elements averaged across all symbols
in the signaling alphabet when the transmitter is operating at its maximum
power control level. Power must be summed across all antennas and
antenna elements. The average must not include any time intervals during
which the transmitter is off or is transmitting at a reduced power level. If
multiple modes of operation are possible (e.g., alternative modulation
methods), the maximum conducted output power is the highest total transmit
power occurring in any mode.

Test Method:

ANSI C63.10-2020 section 11.9.1
KDB 558074 D01 15.247 Meas Guidance v05r02

Procedure:

ANSI C63.10-2020, section 11.9.1 Maximum peak conducted output power

4.1. EUT Operation

Operating Environment:

Test mode:

1: TX mode(BLE 1M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 1M)
2: TX mode(BLE 2M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 2M)

4.2. Test Setup

E—aa

4.3. Test Data

Please Refer to Appendix for Details.

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. Z_/ 400-003-0500
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5. Power Spectral Density

Test Requirement: 47 CFR 15.247(e)

Refer to 47 CFR 15.247(e), For digitally modulated systems, the power
spectral density conducted from the intentional radiator to the antenna shall
not be greater than 8 dBm in any 3 kHz band during any time interval of
Test Limit: continuous transmission. This power spectral density shall be determined in
accordance with the provisions of paragraph (b) of this section. The same
method of determining the conducted output power shall be used to
determine the power spectral density.

ANSI C63.10-2020, section 11.10
KDB 558074 D01 15.247 Meas Guidance v05r02

ANSI C63.10-2020, section 11.10, Maximum power spectral density level in
the fundamental emission

Test Method:

Procedure:

5.1. EUT Operation

Operating Environment:

1: TX mode(BLE 1M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 1M)
Test mode: 2: TX mode(BLE 2M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 2M)

E

5.2. Test Setup

5.3. Test Data

Please Refer to Appendix for Details.

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. Z2_/ 400-003-0500
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6. Emissions in non-restricted frequency bands

Test Requirement: 47 CFR 15.247(d)

Refer to 47 CFR 15.247(d), In any 100 kHz bandwidth outside the frequency
band in which the spread spectrum or digitally modulated intentional radiator
is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within
the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph (b)(3) of
this section, the attenuation required under this paragraph shall be 30 dB
instead of 20 dB. Attenuation below the general limits specified in §
15.209(a) is not required.

ANSI C63.10-2020 section 11.11
KDB 558074 D01 15.247 Meas Guidance v05r02

ANSI C63.10-2020
Section 11.11.1, Section 11.11.2, Section 11.11.3

Test Limit:

Test Method:

Procedure:

6.1. EUT Operation

Operating Environment:

1: TX mode(BLE 1M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 1M)
Test mode: 2: TX mode(BLE 2M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 2M)

E

Please Refer to Appendix for Details.

6.2. Test Setup

6.3. Test Data

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @ Hotline
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7. Band edge emissions (Radiated)

Refer to 47 CFR 15.247(d), In addition, radiated emissions which fall in the

Test Requirement: restricted bands, as defined in § 15.205(a), must also comply with the
radiated emission limits specified in § 15.209(a)(see § 15.205(c)).’
Frequency (MHz) Field strength Measurement
(microvolts/meter) distance
(meters)
0.009-0.490 2400/F (kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 ** 3
o 88-216 150 ** 3
Test Limit: 216-960 200 ** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from
intentional radiators operating under this section shall not be located in the
frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other
sections of this part, e.g.,

§§ 15.231 and 15.241.

ANSI C63.10-2020 section 6.10
KDB 558074 D01 15.247 Meas Guidance v05r02

Procedure: ANSI C63.10-2020 section 6.10.5.2
7.1. EUT Operation

Test Method:

Operating Environment:

1: TX mode(BLE 1M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 1M)
Test mode: 2: TX mode(BLE 2M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 2M)

7.2. Test Setup

Metal Full Soldered Ground Plane

0o
oC Spectrum Analyzer / Receiver
System Simulator
Shenzhen Anbotek Compliance Laboratory Limited
Address:1/F.,Building D,Sogood Science'and Technology Park, Sanwei Community, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. Z_/ 400-003-0500

Tel:(86)0755-26066440 Fax:i(86)0755-26014772 Email:service@anbotek.com www.anbotek.com.cn
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7.3. Test Data
Temperature: | 22.1 °C Humidity: | 49.5 % Atmospheric Pressure: | 101 kPa

TM2/CH: L

[BN Keysight Spectrum Analyzer - Swept SA BB Keysight Spectrum Analyzer - Swept SA [

RL_ | m 500 AC SENSEPULSE ALTGN AUTO RL_ | " 500 AC SENSEPULSE [ AmGNAITO | 03:54:28 P Aug 04,2023
Avg Type: Log-Pwr 2 Avg Type: Log-Pwr ct R

PNO:Fast GO Trig: FreeRun AvglHold:>100/100 v PNO:Fast GO Trig: FreeRun Avg|Hold:>100/100 B

IFGain:L Atten: 10 dB FGain-Low Atten: 10 dB b= .

Ref Offset 3.1 dB

Ref Offset 3.1 dB Mkr1 2.390 0 GHz
v Ref 110.09 dBpuvV !

div. Ref 110.09 dBpV

Stop 2.41000 GHz| | |Start 2.31000 GHz Stop 2.41000 GHz|
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)] | #Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts),

usc sTATUS usc STATUS

Peak Value(Vertical) Peak Value(Horizontal)

TM2/CH: H

T ]JBE Keron Specram Anayeer - Sweptoh
R T 500 A

[ oartSeectmm vy Swept<a
X RL 50

SENSE:PULSE] SENSE:PULSE] [ AN

Avg Type: Log-Pwr Avg Type: Log-Pwr
Lt GO Trig: FreeRun AvglHold:>100/100 NG Tast o Trig: FreeRun AvglHold:>100/100
Atten: 10 dB IFGai Atten: 10 dB

Ref Offset 3.1 dB 8 Ref Offset3.1 dB
v Ref 110.09 dBpV ; C Ref 110.09 dBpV

Stop 2.50000 GHz Stop 2.50000 GHz

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)} | # #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Peak Value(Vertical) Peak Value(Horizontal)

Remark: Only the worst case is recorded in the report.

Shenzhen Anbotek Compliance Laboratory Limited
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Average:
Test Peak Value Correction Average Limit N .
Channel | (dBuV/m) factor elue Ry | O el
(dBuV/m)
CHOO 39.806 -1.51 38.292 54.00 Vertical Pass
38.816 -1.51 37.302 54.00 Horizontal Pass
CH39 43.045 -1.51 41.531 54.00 Vertical Pass
42.459 -1.51 40.945 54.00 Horizontal Pass
Remark:

1. Correction factor=20log(Duty Cycle)
2. Average Value=Peak Value+Correction factor

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China.
Tel:(86)0755-26066440 Fax:(86)0755-26014772 Email:service @anbotek.com
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8. Emissions in restricted frequency bands (below 1GHz)

Refer to 47 CFR 15.247(d), In addition, radiated emissions which fall in the

Test Requirement: restricted bands, as defined in § 15.205(a), must also comply with the
radiated emission limits specified in § 15.209(a)(see § 15.205(c)).’
Frequency (MHz) Field strength Measurement
(microvolts/meter) distance
(meters)
0.009-0.490 2400/F (kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 ** 3
o 88-216 150 ** 3
Test Limit: 216-960 200 ** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from
intentional radiators operating under this section shall not be located in the
frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other
sections of this part, e.g.,

§§ 15.231 and 15.241.

ANSI C63.10-2020 section 6.6.4
KDB 558074 D01 15.247 Meas Guidance v05r02

Procedure: ANSI C63.10-2020 section 6.6.4
8.1. EUT Operation

Test Method:

Operating Environment:

1: TX mode(BLE 1M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 1M)
2: TX mode(BLE 1M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 2M)

Test mode:

Shenzhen Anbotek Compliance Laboratory Limited

Address:1/F.,Building D,Sogood Science and Technology Park, Sanwei Community, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. Z_/ 400-003-0500
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8.2. Test Setup

: | RX Antenna

=

Spectrum Analyzer / Receiver
System Simulator

Ant. feed
point —
I
| dim T

1-4m

—
[ e
m
e
o]

Metal Full Soldered Ground Plane

-J- o

Spectrum Analyzer / Receiver

System Simulator

Shenzhen Anbotek Compliance Laboratory Limited
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8.3. Test Data

Temperature: | 22.9 °C Humidity: | 52 % Atmospheric Pressure: | 102 kPa
TM2 / Polarization: Horizontal / Band: 2.4G/ CH: L
g0.0  dBuV/m
0
(1]
IRE) FCC 47 CFR BART 15 Clads C .
5 e :
I
40 |
0 -
e ol
5 A
20 ;e\-"’*""‘
1 2 3 4 ™
10 Wmmﬁm&%hlww‘- M%‘me
0o
30,000 0.00 {MHz) 30000 1000.000
Freq. Reading | Factor | Result Limit [Owver Limit
No. | MHz) | (dBuV) | (@B/m) |(dBuvim)|(dBuvim)| @By |Detectr | Remer
1 42 6000 35.30 -22.00 13.30 40.00 -26.70 apP
2 £3.9763| 3570 -21.88 13.82 40.00 -26.18 apP
3 104 4445 3512 -21.87 13.15 43.50 -30.35 apP
4 225 5056 3525 -21.63 13.62 46.00 -32.38 apP
5 616.3718| 35.19 -13.34 | 21.85 46.00 -24.15 ar
& 606.8798| 35.08 -8.90 26.18 46.00 -19.82 ar
Shenzhen Anbotek Compliance Laboratory Limited
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Temperature: | 22.9 °C Humidity: | 52 % Atmospheric Pressure: | 102 kPa

TM2 / Polarization: Vertical / Band: 2.4G/ CH: L

g0.0  dBuV/m

70

(1]

[RE] FCC 47 CFR HART 15 Clags C |
50 e LR
I
i} |
an 3 ”
5 [
% et
= M‘*"’"’
112 A M Lot
10 4 mﬂﬂ"“’n&wm o Il &\”ﬂu 1l
e T N
0o
30.000 H0.00 [MHz) 0000 1000.000
Freq. Reading | Factor | Result Limit |Ower Limit

NG (MHz) (dBuv) | (dB/m) [({dBuVim)|(dBuW/m) (dB) Detecior:| B
1 46 1376| 34.75 -21.49 13.26 40.00 -26.74 ap
2 51.2331| 3464 -21.55 13.09 40.00 -26.91 QP
3 100.7571| 34.28 -21.08 12.30 43.50 -31.20 ap
4 225.3080| 35.02 -21.64 13.38 46.00 -32.62 apP
5 615.0223| 36.66 -13.36 23.30 46.00 -22.70 QP
6 875.2470| 35.50 -9.24 26.26 46.00 -19.74 ae
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9. Emissions in restricted frequency bands (above 1GHz)

In addition, radiated emissions which fall in the restricted bands, as defined

Test Requirement: in § 15.205(a), must also comply with the radiated emission limits specified
in § 15.209(a)(see § 15.205(c)).
Frequency (MHz) Field strength Measurement
(microvolts/meter) distance
(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 ** 3
o 88-216 150 ** 3
Test Limit: 216-960 200 ** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from
intentional radiators operating under this section shall not be located in the
frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other
sections of this part, e.g.,

§§ 15.231 and 15.241.

ANSI C63.10-2020 section 6.6.4
KDB 558074 D01 15.247 Meas Guidance v05r02

Procedure: ANSI C63.10-2020 section 6.6.4
9.1. EUT Operation

Test Method:

Operating Environment:

1: TX mode(BLE 1M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 1M)
Test mode: 2: TX mode(BLE 2M): Keep the EUT works in continuously transmitting
mode with GFSK modulation.(BLE 2M)

9.2. Test Setup

Spectrum Analyzer / Receiver

System Simulator

Shenzhen Anbotek Compliance Laboratory Limited
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9.3. Test Data

Temperature: | 22.9 °C Humidity: | 52 % Atmospheric Pressure: | 102 kPa

TM2/CH: L
Peak value:
Frequency Reading Factor Result Limit Line Over Limit .
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) iy

4804.00 30.39 15.27 45.66 74.00 -28.34 Vertical
7206.00 30.12 18.09 48.21 74.00 -25.79 Vertical
9608.00 31.64 23.76 55.40 74.00 -18.60 Vertical
12010.00 * 74.00 Vertical
14412.00 * 74.00 Vertical
4804.00 29.89 15.27 45.16 74.00 -28.84 Horizontal
7206.00 31.37 18.09 49.46 74.00 -24.54 Horizontal
9608.00 28.94 23.76 52.70 74.00 -21.30 Horizontal
12010.00 * 74.00 Horizontal
14412.00 * 74.00 Horizontal

Average value:

Frequency Reading Factor Result Limit Over Limit o
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) iy

4804.00 18.66 15.27 33.93 54.00 -20.07 Vertical
7206.00 19.17 18.09 37.26 54.00 -16.74 Vertical
9608.00 21.11 23.76 44 .87 54.00 -9.13 Vertical
12010.00 ) 54.00 Vertical
14412.00 * 54.00 Vertical
4804.00 18.22 15.27 33.49 54.00 -20.51 Horizontal
7206.00 20.40 18.09 38.49 54.00 -15.51 Horizontal
9608.00 18.45 23.76 42.21 54.00 -11.79 Horizontal
12010.00 * 54.00 Horizontal
14412.00 * 54.00 Horizontal

Shenzhen Anbotek Compliance Laboratory Limited
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TM2/CH: M
Peak value:
Frequency Reading Factor Result Limit Line Over Limit .
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) ERllie i

4880.00 29.94 15.42 45.36 74.00 -28.64 Vertical
7320.00 30.09 18.02 48.11 74.00 -25.89 Vertical
9760.00 31.14 23.80 54.94 74.00 -19.06 Vertical
12200.00 * 74.00 Vertical
14640.00 * 74.00 Vertical
4880.00 29.70 15.42 4512 74.00 -28.88 Horizontal
7320.00 31.24 18.02 49.26 74.00 -24.74 Horizontal
9760.00 28.66 23.80 52.46 74.00 -21.54 Horizontal
12200.00 * 74.00 Horizontal
14640.00 * 74.00 Horizontal

Average value:

Frequency Reading Factor Result Limit Over Limit o
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) ERlglie i

4880.00 18.75 15.42 34.17 54.00 -19.83 Vertical
7320.00 19.03 18.02 37.05 54.00 -16.95 Vertical
9760.00 20.96 23.80 44.76 54.00 -9.24 Vertical
12200.00 % 54.00 Vertical
14640.00 * 54.00 Vertical
4880.00 18.33 15.42 33.75 54.00 -20.25 Horizontal
7320.00 20.75 18.02 38.77 54.00 -15.23 Horizontal
9760.00 18.75 23.80 42.55 54.00 -11.45 Horizontal
12200.00 3 54.00 Horizontal
14640.00 * 54.00 Horizontal

Shenzhen Anbotek Compliance Laboratory Limited
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TM2/CH: H
Peak value:
Frequency Reading Factor Result Limit Line Over Limit o
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) OIETZETE

4960.00 30.07 15.58 45.65 74.00 -28.35 Vertical
7440.00 30.25 17.93 48.18 74.00 -25.82 Vertical
9920.00 31.84 23.83 55.67 74.00 -18.33 Vertical
12400.00 * 74.00 Vertical
14880.00 * 74.00 Vertical
4960.00 29.84 15.58 4542 74.00 -28.58 Horizontal
7440.00 31.45 17.93 49.38 74.00 -24.62 Horizontal
9920.00 29.04 23.83 52.87 74.00 -21.13 Horizontal
12400.00 * 74.00 Horizontal
14880.00 N 74.00 Horizontal

Average value:

Frequency Reading Factor Result Limit Over Limit o
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) Bl

4960.00 19.87 15.58 35.45 54.00 -18.55 Vertical
7440.00 20.30 17.93 38.23 54.00 -15.77 Vertical
9920.00 21.61 23.83 45.44 54.00 -8.56 Vertical
12400.00 * 54.00 Vertical
14880.00 * 54.00 Vertical
4960.00 19.51 15.58 35.09 54.00 -18.91 Horizontal
7440.00 21.55 17.93 39.48 54.00 -14.52 Horizontal
9920.00 18.90 23.83 42.73 54.00 -11.27 Horizontal
12400.00 * 54.00 Horizontal
14880.00 * 54.00 Horizontal

Remark:

1. Result =Reading + Factor

2. ““”means the test results were attenuated more than 20dB below the permissible limits, so the

results don't record in the report.

3. Only the worst case is recorded in the report.
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APPENDIX | -- TEST SETUP PHOTOGRAPH
Please refer to separated files Appendix | -- Test Setup Photograph_RF

APPENDIX Il -- EXTERNAL PHOTOGRAPH

Please refer to separated files Appendix Il -- External Photograph

APPENDIX Il -- INTERNAL PHOTOGRAPH

Please refer to separated files Appendix Il -- Internal Photograph

End of Report
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